SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 450 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
e e LS | SPURIGHIG OHBIEK /RS _
Line _$PURIOUS_LINE_ABS vniw; /I’\\ Line _ N{ US_JINE_ABS_| PAES
10 dBm f ;\ 10 dBm } \.
0 dBm I 0de r 1
-10 dBm ! -10 dem—1F
| SPURIOUS_LINE_ABS_ n‘ ﬂ‘
-20 dBm: \ -20 dBn
-30 dBm -30 dB T
[ v
-40 dem i, I X

-50 dBm: "
g T

Date: 21.APR.2021 19:17:08

Date: 21 APR 2021 19:27.36

-50 dem — 60 dBm
U SIS, ey B
70 dem 70 dBr
Start 815.0 MHz 3003 pts Stop 826.0 MHz | || Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | alimit___ | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit

515.000 MAz 523.000 MHz 100.000 kHz 522.98002 Mz -49.18 dBm -36.18 dB 847,000 MHz 849,000 MHz 100.000 kHz 848.71129 MHZ 18.94 dBm -11.06 dB

823.000 MHz £24.000 MHz 20.000 kHz £823.99950 MHz -24.01 dBm -11.01 dB 849,000 MHz 350,000 MHz 20.000 kHz 849,00050 MHz 24,01 dBm S11.01dB

524.000 MHz 826,000 MHz 100.000 kHz 824.23676 MHz 19.30 dém -10.70 d& 850.000 MHz 960,000 MHz 100,000 kHz 850,02498 MHz -47,64 dBm -34.64 dB

F— — S ——
Il ye. ( ) ) -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum ||| Spectrum v
RefLevel 22.50 dBm  OffSet 4.50 0B Mode Autc Sweep Ref Level 22.50 dbm  Offset 4,50 de Mode Auto Sweep
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
n hech 17y | SPURIRHE CHBEKARS
Line _§PURIOUS_LINE_ABS paks Ling _t F“RII"”‘“’— INE_ABS_| PASS
2,
10 dBm \ 10 denyf \
0 dBm ,/ - 0de \
10 dem 4 \l -10 dBm
| SPURIOUS_LINE_ABS_ / | Ju
.20 dam ‘ l -20 dem |
-30 dBm A “Nﬂ | JAPr B
- @ .L\ h
-40 dBm p -40
[Py N
-50 dBm JK‘" -50 dBm
60 dBm . 50 dBm _
| I I
70 dem 70 den
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | aLimit
£15.000 MHz 823.000 MHz 100.000 kHz 822.55600 MHz -37.00 dém -24.00 d& B847.000 MHz 540.000 MHz 100.000 kHz 847,91808 MHz 12.23 dém ~17.77 dB
823,000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -30.88 dBm -17.88 dB 849.000 MHz 950,000 MHz 20,000 kHz 849,00050 MHz -30.95 dBm -17.95 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.53646 MHz 12.16 dBm -17.84 d& 850.000 MHz 860.000 MHz 100.000 kHz B850.00500 MHz -37.03 dém -24.03 dB
n !
Il ( N ) « -

Date: 21.APR.2021 19:11.05

Date: 21 APR.2021 19:21:11

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A104 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date: 21.APR.2021 19:15:31

Date: 21 APR.2021 19:26.10

ectrum ﬂ%}' Spectrum 7
Ref Level 22.50 dBm  Offset .50 c@ Mode Auto Sweep Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
TSy Y 1772 | SPURIRHE CHBEK BS_
Line _$PURIOUS_LINE_ABS, vniw; f'\ Line _$PL US_JLINE_ABS_| PABS
10 dBm H 4 10 d2m ] T
0 dBm \ 0de ) i
-10 dBm ’ -10 dBm
| SPURIOUS_LINE_ABS_ \L ﬁJ
20 dBm. h\ -20 dem—!
-30 dBm f -30 dem {
-40 dem -\./""\' 40 ,;u \\
-50 dBm W oo e
/V [ —
-50 dem - 60 dBm [~ -
| ISR e T
70 dBm: 70 de
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency | PoweraAbs | ALimit
—Range ge qu!
815.000 MHz 823.000 MHz 100.000 kHz 822.57243 MHz -50.80 dém -37.80 d& 847.000 MHz 949,000 MHz 100,000 kHz 848.74326 MHz 17.95 dBm -12.05 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.59850 MHz -26.07 dBm -13.07 dB 540.000 MHz §50.000 MHz 20,000 kHz 849,00050 MHz -25,41 dBm -12,41 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24675 MHz 18.43 dBm -11.57 d& 850,000 MHz 860,000 MHz 100,000 kHz 850,01499 MHz -52,16 dBm -39.16 dB
— -—r —
Il ye. ( ) ) i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum ||| Spectrum v
RefLevel 22.50 dBm  OffSet 4.50 0B Mode Autc Sweep Ref Level 22.50 dbm  Offset 4,50 de Mode Auto Sweep
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
n hech 17y | SPURIRHE CHBEKARS
Line _§PURIOUS_LINE_ABS paks Ling _t F“RII"”‘“’— INE_ABS_| PASS
10 dBm 2P, \ 10 denyf \
0 dBm ,/ - 0de \
10 dem 4 \l -10 dBm
| SPURIOUS_LINE_ABS_ / | Ju
.20 dam ‘ l -20 dem |
-30 dBm A “Nﬂ | JAPr B
- @ .L\ h
-40 dBm p -40
[Py N
-50 dBm JK‘" -50 dBm
60 dBm . 50 dBm _
| I I
70 dem 70 den
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | aLimit
£15.000 MHz 823.000 MHz 100.000 kHz 822.55600 MHz -37.00 dém -24.00 d& B847.000 MHz 540.000 MHz 100.000 kHz 847,91808 MHz 12.23 dém ~17.77 dB
823,000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -30.88 dBm -17.88 dB 849.000 MHz 950,000 MHz 20,000 kHz 849,00050 MHz -30.95 dBm -17.95 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.53646 MHz 12.16 dBm -17.84 d& 850.000 MHz 860.000 MHz 100.000 kHz B850.00500 MHz -37.03 dém -24.03 dB
n !
Il ( N ) « -

Date: 21.APR.2021 19:11.05

Date: 21 APR 2021 19:21:1

1

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

IHDT56ZW1

Page Number
Report Issued Date
Report Version

: A105 of A205
: May 21, 2021
. Rew.

01




SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

ectrum ﬂ%}' Spectrum 7
Ref Level 22.50 dBm  Offset .50 c@ Mode Auto Sweep Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Frevrar, ropepey 17 | SPURIRHE CHBEK *BS_g]
Line kpurious LINE ABS paks Line _f mmmusfﬁ NE_ABS | PABS
10 dBm 10 dam f ‘
0 dBm 0de [
10 dem -10 dBm {
| SPURIOUS_LINE_ABS_ j
-20 dBm -20 dBrmy ;
f
-30 dem ) f\f\ -30 den U\M \
-40 dBm W w5 \ v _‘\ ;lﬁa‘q',';lu,; \\
-50 dBm RV\. 50 dBm )
50 dey e &0d T
60 dBm —— dem =] —
70 dem 70 dBr
Start 815.0 MHz 3003 pts Stop 827.0 MHz | || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | alimit___ | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
§15.000 MAz 823.000 MHz 100.000 kHz 822.98901 MHz -47.69 dBm -34.89 db 846.000 MHz 849,000 MHz 100.000 kHz 848,75874 MHz 10.98 dém -10.02 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -22.33 dBm -9.33 dB 842,000 MHz 850.000 MHz 30,000 kHz 849.00050 MHz -22.02 dém -9.00 dB
£24.000 MHz 827.000 MHz 100.000 kHz 824.22627 MHz 20.10 dem -9.50 d8 850,000 MH= 860,000 MHz 100,000 kHz 850,00500 MHz 48,35 dBm -35.35 dB
F— — S ——
Il V- ( ) ) ]

Date: 21.APR.2021 19:38:08

Date: 21 APR.2021 19:45:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum ||| Spectrum v
RefLevel 22.50 dBm  OffSet 4.50 0B Mode Autc Sweep Ref Level 22.50 dbm  Offset 4,50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
n hech 17y | SPURIPHE CHBEKABS_TH
Line _$PURIOUS_LINE_ABS vniw; Line _$PURIOUS_| INE_ABS_| PAES
10 dBm = 10 dem ;
0 dBm # | 1\
10 dem | -10 dBm
| SPURIOUS_LINE_ABS_ ) ‘
.20 dam l -20 deém \
-20 dBm: ] -30 dem L
40 dBm = 40 dB o]
[ —
e |
- Y -50 dem
S0 dBm /__,.,._‘-m.f-»-./ e
60 B 60 dBm R
-70 dBm: 70 der
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | RangeuUp | RBW | Frequency | PowerAbs | aLimit
£15.000 MHz 823.000 MHz 100.000 kHz 822.58002 MHz -36.38 dBm -23.38 dB B46.000 MHz 549,000 MHz 100,000 kHz 847,95554 MHz g.20 dBm -21.80 dB
823,000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -34.03 dBm -21.03 dB 849.000 MHz 550.000 MHz 30.000 kHz 849,00050 MHz -33.92 dBm -20.82 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.36414 MHz §.30 dBm -21.70 d& 850.000 MHz 860.000 MHz 100.000 kHz B50.02498 MHz -38.64 dBm -25.64 dB
il !
Il ( N ) « -

Date: 21.APR.2021 19:32.42

Date: 21 APR. 2021 19:39.20

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A106 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 450 d& Mode Auto Sweep

o1 Avgpwr ®1 fvgrur
Frevrar, ropepey 17 | SPURIRHE CHBEK*B5_T
Line kpurious LINE ABS paks }f'\ Line _gPURIoUs{}InE_aps PABS
10 dom 10 d8m f ‘
0 dem J{ \\ ode j
.10 dem -10 dBm
| SPURIOUS_LINE_ABS_ I N
20 dem . "l -20 dBm ﬂ
30 dem !’ m Hf\ -30 de \w \
-40 dBm ] Jf\v—ﬁm #"‘v&'}glu ﬁ
-50 dBm 50 dBm
_“‘,wllmu, 7
- R e dBm -
&0 dém — 50 R .
70 dem 70 dBr
Start 815.0 MHz 3003 pts Stop 827.0 MHz | || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | alimit___ | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
515.000 MAz 523.000 MHz 100.000 kHz 522.94805 MRz -47.58 dBm -34.58 db 846,000 MHz 849,000 MHz 100.000 kHz 848.78272 MHZ 18.75 dém -11.25dB
523.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -22.62 dém -9.62 dB 840,000 MHz 850,000 MHz 30,000 kHz 840,00050 MHz -22,12 dém -0.12 dB
524.000 MHz 827.000 MHz 100.000 kHz 824.22328 MHz 19.15 dém -10.85 d& 850.000 MHz 860,000 MHz 100,000 kHz 850,04496 MHz 42,03 dBm -29.03 dB
F— — S ——
Il V- ( ) ) (]

Date: 21.APR.2021 19:36:59

Date: 21 APR.2021 19:44.21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21.APR.2021 19:33.51

Spectrum v Spectrum v
Ref Level 22.50 dm _ Offset 4.50 d& Mode Adto Sweep Ref Level 22.50 dBm  Offset 450 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
n hech 17y | SPURIPHE CHBEKABS_TH
Line _§PURIOUS_| INE_ABS v,«ihw; Line _$PURIOUS_| JNE_ABS_| PABS
10 dBm 10 dem
fombp it
0 dBm / \ \
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ [ K
.20 dBm ( -20 dBm l
30 dBm I -30 de
40 dBm o T 40 dB ‘u...wh
IS R
-50 dBm — -50 dBm
|t I
-60 dBm—t-= -60 dBm —
oo .
-70 dBm: 70 der
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Range Low | Rangeup | RBW Frequency | Powerabs | ALimit | Range Low Range Up | RBW | Frequency | powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.98002 MHz -36.93 dém -23.93 db 846.000 MHz 549,000 MHz 100,000 kHz 846,49301 MHz 7.34 dBm -22.66 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -35.14 dém -22.14 dB 849.000 MHz 550.000 MHz 30.000 kHz 549.00050 MHz -34,69 dBm -21.62 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.54396 MHz 27 dBm -22.73 dB 850.000 MHz 860.000 MHz 100.000 kHz B850.00500 MHz -38.06 dBm -25.06 dB
il 1
Il ( N ) « -

Date: 21 APR 2021 19:40:17

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A107 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1R

B Highest Band Edge /1 RB

ectrum

Spectrum

Ref Level 22.50 dBm  Offset 4.50 d&
SGL Count 100/100

@1 AvgPwr

Mode Auto Swesp

Ref Level 22.50 dém  Offset 4 50 de Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

| SPURIRHE OHBEK~BS_TH

B
3

EPURIOUS

4
@ g

NE_ABS | PA

f‘\ Line _1 Nmmusﬂ
/

Date: 21.APR.2021 19:36:01

Date: 21 APR 2021 19:43.17

Line INE_ABS, PA
10 dom f 10 d8m ! ‘
0 dem ! \\ ode j
.10 dem -10 dBm
| SPURIOUS_LINE_ABS_ rJ[
20 dem -20 dBm I
-30 dém /J .H.n a 30 dBm—14

| [Vl
0 dem / v Wfﬁ‘ M A \
-50 dBm 50 dBm J\
,,M»—-"‘“JL// w4 o~
-50 dem et e 60 dBm
A ‘.,—\_"‘_-",,»\
70 dem 70 dBr
Start 815.0 MHz 3003 pts Stop 827.0 MHz | || Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | alimit___| Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit

515.000 MAz 523.000 MHz 100.000 kHz 822.59600 Mz -52.683 dBm -39.83 dB 846,000 MHz 849,000 MHz 100.000 kHz 848.74975 MHZ 18.15 dém -11.85 dB

823.000 MHz £24.000 MHz 30.000 kHz £823.99950 MHz -24.65 dBm -11.65 dB 848,000 MHz 350,000 MHz 30.000 kHz 849,00050 MHz 24,74 dBm C11.74dB

524.000 MHz 827.000 MHz 100.000 kHz 824.23826 MHz 18.21 dém -11.79 d& 850.000 MHz 860.000 MHz 100,000 kHz 850,05495 MHz -43,12 dBm -30.12 dB

F— — ——
Il V- ( ) ) (]

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 22.50 dbrm  Offset 4,50 d& Mode Auto Swesp

SGL Count 100/100

@1 AvgPwr

@1 AvgPwr F N

it dhodh e | sPURIGIE QHbEK~8S_T -

Line _$PURIOUS INE_ABS I'Aih‘ﬁ Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 d8m

.
P \ - |
0 dém / \ B \
.10 dBm J‘ \l -10 dBm:
| SPURIOUS_LINE_ABS_ ; l
.20 dam { -20 deém \
20 dBm l -30 dem L
-40 dBm f -40 dB m
e m»—»«"‘ i e
ot RN d4 "
-50 dBm -50 dem 1
o
Lo " L\—_\\.
-60 dBm—|——= -60 dem
-70 dBm: 70 den
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | RangeuUp | RBW | Frequency | PowerAbs |  Alimit

£15.000 MHz 823.000 MHz 100.000 kHz 822.71628 MHz -41.28 dBm -28.28 dB B46.000 MHz 849,000 MHz 100,000 kHz 846,73576 MHz .90 dBm ~24.10 dB

823,000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -37.61 dBm -24.61 dB 849.000 MHz 850.000 MHz 30.000 kHz 849,00250 MHz -35.70 dBm -22.70 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.90959 MHz 6.12 dBm -23.88 dB 850.000 MHz 860.000 MHz 100.000 kHz B50.01499 MHz -39.08 dBém -26.08 dB

il !
Il ( ) ) « -

Date: 21.APR.2021 19:35.07

Date: 21 APR 2021 19:41.47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number
Report Issued Date
Report Version

: A108 of A205
: May 21, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 450 d& Mode Auto Sweep

Date: 21.APR.2021 19:54:36

@1 AvgPwr @1 AvgPwr
prertar, T v | SPURIBE QHYEKABS :
Line _$PURIOUS_) INE_ABS vniw; Line _$PURIOUS | I\IF,M\-’ﬂ PABS
10 dBm 10 dem ’
0 dém 0ds J
o L
.10 dBm 10 dBm i
| SPURIOUS_LINE_ABS_
-20 dBm: -20 dBn ';JIH ﬁ
Prrf I\
-30 dBm -30 dim y
" AT \
40 dBm. W A 40 dokn AN
T o] | \
-50 dBm -50 dem
) I e NP
-60 dBm — -60 dem =
[ " s
70 dBm -70 dem
Start 815.0 MHz 3003 pts. Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | alimit___| Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
§15.000 MHz 823.000 MHz 100.000 kHz 822.06893 MHz -51.41 dBm -38.41 dB 844.000 MHz 540.000 MHz 100,000 kHz 843,68282 MHz 19.50 dBém -10.50 dB
823.000 MHz 824.000 MHz 50.000 kHz 823.99650 MHz -20.32 dBm -7.32 dB £849.000 MHz 950,000 MHz £0.000 kHz 849.00549 MHz -20.32 dém -7.32 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.33217 MHz 19.96 dem -10.04 d& 550.000 MHz 560.000 MHz 100,000 kHz 851,44356 MHz -51.13 dBm -38.13 dB
—— L —
Il V.. ( ) ] i

Date: 21 APR 2021 19:59.25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum ||| Spectrum v
RefLevel 22.50 dBm  OffSet 4.50 0B Mode Autc Sweep Ref Level 22.50 dbm  Offset 4,50 de Mode Auto Sweep
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
n hech 17y | SPURIRPHE CHBEKARS
Line _$PURIOUS INE_ABS I'Aih“é Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 d8m
[ Rt i e N
0 dém fJ et B
.10 dBm | \ 10 dBm
| SPURIOUS_LINE_ABS_ ( 1
.20 dam 1 } 20 dem )
30 dem |' -30 derr I
<0 dom = <0 e T
-
I e T SRR s il "\..\‘"W“
; -50 dem
60 dBm -60 dem
‘\“_
-70 dBm: 70 den
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
jpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | RangeuUp | RBW | Frequency | PowerAbs |  Alimit
£15.000 MHz 823.000 MHz 100.000 kHz 822.55600 MHz -37.20 dém -24.20 dB B44.000 MHz 849,000 MHz 100,000 kHz 844,35215 MHz 6.34 dBm -23.66 dB
823,000 MHz 824,000 MHz 50.000 kHz 823.99051 MHz -32.31 dBm -19.31 dB 849.000 MHz 850.000 MHz 50.000 kHz 849,00549 MHz -33.24 dBm -20.24 dB
824.000 MHz £29.000 MHz 100.000 kHz 825.14136 MHz 6.22 dBm -23.78 dB 850.000 MHz 860.000 MHz 100.000 kHz B850.00500 MHz -40.61 dBm -27.61 dB
)l J [ o

Date: 21.APR.2021 19:47.33

L L J

Date: 21 APR. 2021 19:55.24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A109 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Date: 21.APR.2021 19.53.53

Date: 21 APR 2021 1958 4

3

e | P —— ] o
= S rum =
Ref Level 22.50 dbm _ Offset 4.50 db Mode Auto Swesp Ref Level 22.50 dbm  Offset 4.50 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
e | SPURIRHE CHBEKABS
Line §PURIOUS LINE ABS PARS F\\ Line _; FURIDUS_LIVE_ADﬂ PA|
10 dBm \ 10d8 {
N /J H o o [
-10 dBm — -10 dBm F
| SPURIOUS_LINE_ABS_ ',f'
-20 dBm -20de v’; \
Y T AL [
-40 dBm L ) o { 0 debn o —i
-50 dem 50 dB ]
Fav =y LA
P \
-60 dBm -60 dB
i S —_—
70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 821,54146 MHz -50.78 dBm -37.78 d& 844,000 MHz 849,000 MHz 100.000 kHz 843,63287 MHz 18,72 dém -11.28 dB
823.000 MHz 824,000 MH2 50.000 kHz 823.99850 MHz -19.93 dém -6.93 d& 849,000 MHz 850.000 MHz 50,000 kHz 849.00649 MHz -20.16 dBm -7.16 dB
824.000 MHz 829,000 MHz 100.000 kHz 82430220 MHz 18.76 dBm -11.24 dB 850,000 MHz 860,000 MHz 100.000 kHz 85145355 MHz -52.18 dBm -30.18 dB
- S— — S ——
Il Ve ( 1 J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21 APR.2021 194818

N o
Spectrum =)/ ((spectrum
Ref Level 22.50 dbm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dBm  Offset 4,50 dB Mode Auto Swesp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Frewrrar, T | SPURIRHE CHBEKABS -
Line _$PURIOUS_|LINE_ABS Line _$PURIOUS_] INE_ABS_| PABS
10 dBm 10d8
Y \ roimd e, [ e e
od I \ dem
-10 dBm 10 dem
| SPURIOUS. LINE ABS_ ’ \ |
-20 dBm J 50 de |
-30 deém -3a0d L‘k
-40 dBm 40 dBm !
o
o i I— i ) M M
K m 50 de
e MMW«
-60 dBm -60 dB M
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 822,90010 MHz -38.22 dBm -25.22 dB 844,000 MHz 843,000 MHz 100,000 kHz 84504645 MHz 5.52 dBm -24.48 db
823.000 MHz 824,000 MHz 50.000 kHz 823,99750 MHz -32.57 dBm -19.57 dB 845.000 MHz 850.000 MHz 50.000 kHz 849.00949 MHz -33,10 dBm -20.10 db
824.000 MHz 829,000 MHz 100.000 kHz 82505644 MHz 4.95 dBm -25.05 di 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -40.25 dBm -27.25 dB
Y -r
)|
Il ( ) ) « e

Date: 21 APR 2021 19:56.07

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A110 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

S rum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
= — | SPURIRIE CHBIEKABS_
Line _§PURIOUS_| INE_ABS PARS ]\ Line _$PURIOUS_LINE_AB PA
10 dBm f \ 10 d8 !
od | 0 dBm /
-10 dBm { ‘t -10 dBrmr + |
| SPURIOUS_LINE_ABS_ f e Jl’
-20 dBm f _\m\ 20 ds Fﬂ‘* \
-30 dem -30d

Date: 21.APR.2021 195312

Date: 21 APR 2021 19:57-47

-40 dBm Wr\f\_‘\ i) 40 dakn Mfﬂ"ﬁ
/ - \“'J\» ” \
-50 dBm / 50 de
_,,__/.\*'FLJ W\J\‘f\
-60 dBm -50 dB
I —— —
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | || Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

615.000 MHz 523,000 MHz 100.000 kHz 822,08492 MHz -53.07 dBm -40.07 dB 844,000 MHz 849,000 MHz 100,000 kHz B848.67792 MHz 18.24 dém -11.76 dB

823.000 MHz 924,000 MHz 50.000 kHz 823.99950 MHz -21.84 dém -6.84 d8 840,000 MHz 850,000 MHz £0.000 kHz 849.00949 MHz -21.06 dém -8.06 dB

824.000 MHz 520,000 MHz 100.000 kHz 524,32218 MHz 18.16 dém -11.84 dB& 550,000 MHz 860,000 MHz 100,000 kHz 850,02498 MHz -53.61 dBm -40.61 dB

- P — e —
Il . ( 1 J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

m

B um

Ref Level 22.50 dBm

Offset 4.50 db

Mode Auto Sweep

SGL Count 100/100

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4,50 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Frewrrar, T | SPURIRHE CHBEKABS -

Line _§PURIOUS_| INE_ABS Line _$PURIOUS_] INE_ABS_| PABS
10 dBm 10d8
od “‘”““"""""‘""“"""""“""‘"‘"‘m\l S e ol i Mt
-10 dBm f !
| SPURIOUS_LINE_ABS_ ’ \
-20 dBm ; L]
-30 deém f -30 di Lt
-40 dBm 40 dBm

o e B,
-50 dem el 50dB g,
I Mw"’""""\.\
-60 dBm -60 dB
o 60 =

-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit

§15.000 MHz 823,000 MHz 100,000 kHz 822,94006 MHz -40.77 dBm -27.77 d& 844,000 MHz 843,000 MHz 100,000 kHz 84483167 MHz 4,07 dBém -25.93 db

823.000 MHz 824,000 MHz 50.000 kHz 823.99451 MHz -35.04 dBm -22.04 dB 849,000 MHz 850.000 MHz 50.000 kHz 849,01349 MHz -33.44 dBm -20.44 dB

824.000 MHz 829,000 MHz 100.000 kHz 82535614 MHz 5.00 dBm -25.00 di 850.000 MHz 860.000 MHz 100.000 kHz B850.04496 MHz -40.54 dBm -27.54 dB

Y -r
)|
Il ( ) J « -

Date: 21 APR.2021 194936

Date: 21 APR.2021 19:56.50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number

: A111 of A205

Report Issued Date : May 21, 2021

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

S rum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4,50 dB Mode Auto Swesp

Date: 21.APR.2021 20.06:27

Date: 21 APR 2021 20:11:22

@1 AvgPwr @1 AvgPwr

e | SPURIRHE CHBEKABS

Line _§PURIOUS_| INE_ABS PAES f\ Line _$PURIOUS_LINE_ABS_|
10 dBm l 10d8

d 0 dBm
0 f \
10 dBm J -10 dem:
SPURIOUS_LINE ABS_ J \m
-20 dBm f -20de
-30 dem -30d
-40 dBm 1’ | ﬂ\( al A _40 der F' ‘ﬂ '\I
AVY ) N \ I AN [y \l |
/ Pod U Al s fudd " LA
-50 dBm o / v -50 de
e}
e R
-60 dBi by e
R S
-70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

815.000 MHz 823,000 MHz 100.000 kHz 821,82118 MHz -50.36 dBm -37.36 db 839,000 MHz 849,000 MHz 100.000 kHz 843,39560 MHz 19,56 dém -10.44 dB

823.000 MHz 824,000 MHz 100.000 kHz 823.99950 MHz -23.15 dBm -10.15 d& 540.000 MHz 850.000 MHz 100.000 kHz 849.00749 MHz -22.45 dBm -9.45 dB

824.000 MHz 834,000 MHz 100.000 kHz 82461439 MHz 19.60 dBm -10.40 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,01499 MHz -51,41 dBm -38.41 dB

- — — —
T
Il . ( ) ] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

m

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

B trum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4,50 dB Mode Auto Swesp

Date: 21 APR.2021 20:07-03

Date: 21 APR 2021 20:08.08

@1 AvgPwr @1 AvgPwr
o 0 | SPURIRIE CHBIEK ABS_ -
Line _§PURIOUS LINE ABS Line _$PURIOUS_] INE_ABS_| PABS
10 dBm 10d8
od AT e N A | P BY i saaa Pt a e Vo T W Y D PO Wy
10 dBm - -10 dBm: \
SPURIOUS_LINE_ABS_ \ \
-20 dBm J 20 d8 {
-30 dém 7 Lr J;D d LL\
-40 dBm 40 dBm —
[
| st
i 50 dey —
-60 dBm -60 dB
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 822,89211 MHz -39.61 dém -26.61 dB 839,000 MHz 843,000 MHz 100,000 kHz 84197203 MHz 3.58 dBm -26.42 db
823.000 MHz 824,000 MHz 100.000 kHz 823.99451 MHz -35.86 dBm -22.96 d& 849,000 MHz 850.000 MHz 100.000 kHz 849,00450 MHz -35.87 dBm -22.87 dB
824.000 MHz 834,000 MHz 100.000 kHz £27.93107 MHz 3.05 dém -26.95 di 850.000 MHz 860.000 MHz 100.000 kHz B850.04496 MHz -41,09 dBm -28.09 dB
Y it 1
Il ( ) J « -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number

: A112 of A205

Report Issued Date : May 21, 2021

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

et | gr— ] o
= S rum =
Ref Level 22.50 dbm _ Offset 4.50 db Mode Auto Swesp Ref Level 22.50 dbm  Offset 4.50 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
e | SPURIRHE CHBEKABS
Line BEPURIOUS INE_ABS PABS H“ Line _$PURIOUS_LINE_ABS_|
10 dBm ‘ 10d8
od ‘ 0 dBm
I
10 dBm b -10 dBm
SPURIOUS_LINE_ABS_ r( 1»
-20 dBm i 3 -20 d
-30 dem /f MHM‘ -30d
-40 dBm / U | ,ﬂ\‘ [ i 40 dem AP ’1‘
o \H N \- | A
L s oA Vi L |
-50 dBm / o £ n fsu o WAVWAN Y _
N \J’ N
m -60 dB ]
-70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 820.11089 MHz -53.14 dBm ~40.14 d& 839,000 MHz 849,000 MHz 100.000 kHz 843,40559 MHz 19,18 deém -10.82 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,99950 MHz -23.37 dBm -10.37 d& 540.000 MHz 850.000 MHz 100.000 kHz 849.00150 MHz -22.55 dBm -9.55 dB
824.000 MHz 834,000 MHz 100.000 kHz 824 59441 MHz 18.58 dBm -11.42 dB 850,000 MHz 860,000 MHz 100.000 kHz 851,14336 MHz -52,29 dBm -39.20 dB
- — — —
) ) ( )i J ]

Date: 21.APR.2021 20.05:50

Date: 21 APR 2021 20:10°47

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4,50 dB

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
o 0 | SPURIRIE CHBIEK ABS_
Line _$PURIOUS_|INE_ABS Line _$PURIOUS_] INE_ABS_| PAES
10 dBm 10d8
od 2 . - 0 Fgﬁvv“ e . -
-10 dBm \ -0 dBn 1‘
SPURIOUS_LINE_ARS_ J \ \
-20 dBm f L 30 de \
-30 deém A(' T 0d \\
-40 dBm: _,_,..TAA:J -40 dBm
I |
ST 50 de
-60 dBm -60 dB
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -40.51 dBm -27.51 dB 839,000 MHz 843,000 MHz 100,000 kHz 842,66134 MHz 2,29 dBém -27.71dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99950 MH2 -36.98 dBm -23.98 d& 849,000 MHz 850.000 MHz 100.000 kHz 849,00549 MHz -37.06 dBm -24.06 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.64236 MHz 2.07 dém -27.93 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -42.25 dBm -29.25 dB
T -r
Il ( )i ) ‘ L]

Date: 21 APR.2021 20:04:03

Date: 21 APR 2021 20:08.48

J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number
Report Issued Date
Report Version

: A113 of A205
: May 21, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 22.50 dBm  Offset 4.50 db

SGL Count 100/100

Mode Auto Sweep

S rum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4,50 dB Mode Auto Sweep

Date: 21 APR.2021 20-04:37

Date: 21 APR 2021 20:09.28

@1 AvgPwr @1 AvgPwr
e | SPURIRHE CHBEKABS
Line BEPURIOUS INE_ABS PABS \‘ Lilll.’_ PURIOUS_J INE_ABS_|
10 dBm \ 10d8
od l \ 0 dBm
10 dBm Ll -10 dém
SPURIOUS_LINE_ABS_ fr l\
20 dem ; I -20 de 1
-30 dBm fﬂ h,w -30d \
~40 - i o 0 dem — J
/ A \J‘\ﬁ Wi / “ J‘Jfk'\ N\ \
50 dem L'VY SR Lo s Lo ]/fyu‘"‘)ﬁ' VAT pd h
1 o = v L < 7 .
n "
e E— el P A .
Sl ]
-70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,90010 MHz -54.44 dBm ~41.44 dB 839,000 MHz 849,000 MHz 100.000 kHz 843,41558 MHz 17,86 dém -12.14 dB
823.000 MHz 824,000 MH2 100.000 kHz 82399351 MHz -23.87 dém -10.87 di 849,000 MHz 850.000 MHz 100.000 kHz 849.00549 MHz -24.95 dBém -11.95 dB
824.000 MHz 834,000 MHz 100.000 kHz 824 58442 MHz 17.38 dBm -12.62 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,24476 MHz -53.63 dBm -40.63 dB
- — — - —_—
Il Ve ( 1 J ]
Date: 21.APR.2021 20:05:14 Date: 21 APR 2021 20:10:11
= 5 trum 7
Ref Level 22.50 dbm _ Offset 4.50 db Mode Auto Swesp Ref Level 22.50 dbm  Offset 4.50 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
o 0 | SPURIRIE CHBIEK ABS_
Line _$PURIOUS_|INE_ABS Line _$PURIOUS_] INE_ABS_| PAES
10 dBm 10d8
od R, mq] 0 gfffrrye e -
-10 dBm - -10 dBm 'E
SPURIOUS_LINE_ABS_ \ \
20 dem | ], 0 de 1
-30 dam J . ki od
W
-40 dBm : ‘]J’ 40 dém L
————— i
DS Sy o -.\_\_\__
-60 dBm -60 dB
-70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -40.92 dém -27.99 dB 839,000 MHz 849,000 MHz 100,000 kHz 839.71429 MHz 1,32 dBm -28.68 db
823.000 MHz 824,000 MHz 100.000 kHz 823.82667 MHz -35.66 dBm -22.66 dB 849,000 MHz 850.000 MHz 100.000 kHz 849,00749 MHz -38.28 dBm -25.28 dB
824.000 MHz 834,000 MHz 100.000 kHz 824.80420 MHz 0.97 dém -29.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -43.56 dBm -30.56 dB
T - 1
Il ( ) J e -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

. Al114 of A205
: May 21, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

S rum

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

Date: 21 APR.2021 2001345

Date: 21 APR 2021 20:118.32

@1 AvgPwr @1 AvgPwr
(T SAES | SPURIGIE CHBEKABS PAES
20 dhlnit gheck ARS 20 asm = - -
Fihe BPURIOUS LINE ABS balh Line _$PURIOUS_) INE_ABS_| PA| ﬂ
10 dBm ! 10 dBm J 1
-10 dém T -1od J
SPURIOUS_LINE_ABS f{ \'LJL J«} \
-20 dBm "r \Ll -20 dBm i \
-30 dBm l \ -30 de J‘f ‘
40 dBm / - {\‘ f ‘ﬁ f\‘ ~40 dam—it | A\ —f |‘|
,\v«”\* ’ \ " ro ) L L pny) "w*‘\'\j J of
-50 dBm it J X ] 4 WA Y4 . 55 dem Ln’uf\«r o I\ i \JJ
AL )
-60 de ] |
e
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 818.94406 MHz -48.28 dBm -35.28 db 834,000 MHz 849,000 MHz 100.000 kHz 843,13836 MHz 19,54 dém -10.46 dB
823.000 MHz 824,000 MH2 150.000 kHz 823.98951 MHz -23.90 dém -10.90 d& 849,000 MHz 850.000 MHz 150.000 kHz 849.01249 MHz -24.50 dBm -11.50 dB
824.000 MHz 839,000 MHz 100.000 kHz 824 84665 MHz 20.01 dBm -9.99 d& 850,000 MHz 860,000 MHz 100.000 kHz 850,97413 MHz -51,00 dBm -38.00 dB
- — — —_—
Il Ve ( 1 J ]
Date: 21.APR.2021 20:17:11 Date: 21 APR 2021 20:2203
N o
Spectrum =) (["spectrum
Ref Level 24.50 dbm _ Offset 4.50 db Mode Auto Swesp Ref Level 24.50 dBm  Offset 4,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imi | SPURIGIE CHBIEKABS_ PAES
20 dlﬂH““" Gheck T adm = - B v
Fihe BPURIOUS LINE ABS Line _$PURIOUS_) INE_ABS_| PABS
10 dBm 10 dBm
0 dB o 0 dp A
7 \ B ST Py V,\,‘M\
-10 dam 1
SPURIOUS_LINE_ABS \ \
-20 dBm T L
-30 dBm ’J-'J \ T
40 dem _——_ i,
50 dBm -50 dBm
-60 dBm -60 de
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 822,95604 MHz -41.07 dBm -28.07 d& 834,000 MHz 843,000 MHz 100,000 kHz 839.30819 MHz 0.43 dBm -29.57 db
823.000 MHz 824,000 MHz 150.000 kHz 823.91558 MHz -35.99 dBm -22.85 dB 849,000 MHz 850.000 MHz 150.000 kHz 849,00849 MHz -37.55 dBm -24.55 dB
824.000 MHz 839,000 MHz 100.000 kHz 827.79870 MHz 1.85 dBm -26.15 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -43.81 dBm -30.81 dB
Y -r
)|
Il ( ) J « -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number

: A115 of A205

Report Issued Date : May 21, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S rum

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

Date: 21.APR.2021 20:17.11

@1 AvgPwr @1 AvgPwr
(T SAES | SPURIGIE CHBEKABS PAES
20 dbifut Gheck ARS 20 asm = - -
Line _BPURIOUS_| INE_ABS pall Line _$PURIOUS_) INE_ABS_| PA ﬂ
10 dBm ! 10 dem J 1
-10 dém T -1od J
SPURIOUS_LINE_ABS f{ \'LJL J«} \
-20 dBm "r \H -20 dBm i \
-30 dBm l \ 30 de
1 A
40 dBm - {\‘ f ‘ f\‘ ~40 dam—it | A\ —f |‘|
. j/ J',\WIL ’ | A\ M o) A “jMﬂl Lf\ﬂnf\«r J"w*‘\'\j J I\ A, \”\f\fl
-50 dBm 7 o i 0 dem:
AL )
. 60 dem ==k 1
e
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 818.94406 MHz -48.28 dBm -35.28 db 834,000 MHz 849,000 MHz 100.000 kHz 843,13836 MHz 19,54 dém -10.46 dB
823.000 MHz 824,000 MH2 150,000 kHz 823.98951 MHz -23.90 dém -10.90 d& 849,000 MHz 850.000 MHz 150.000 kHz 849.01249 MHz -24.50 dBm -11.50 dB
824.000 MHz 839,000 MHz 100.000 kHz 824 84665 MHz 20.01 dBm -9.99 d& 850,000 MHz 860,000 MHz 100.000 kHz 850,97413 MHz -51,00 dBm -38.00 dB
- — — —
Il Ve ( 1 ) -

Date: 21 APR 2021 20:22.03

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

m

B um

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
imi | SPURIGIE CHBIEKABS_ PAES
20 dh&[ﬂll Gheck T adm = — B v
Line BPURIOUS LINE_ABS Line _$PURIOUS_) INE_ABS_| PABS
10 dBm 10 dBm
0 de = R S S —WN 0dp = R w«-‘m—w\,«\
-10 dam T
SPURIOUS_LINE_ABS \ \
-20 dBm 1 L
-30 dBm l
i )
-40 dam — i,
i 50 dém B
-60 dBm -60 de
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -42.18 dBm -29.18 d& 834,000 MHz 843,000 MHz 100,000 kHz 839.30819 MHz 0.43 dBm -29.57 db
823.000 MHz 524,000 MHz 150.000 kHz 823.97053 MHz -36.82 dBm -23.82 dB 849,000 MHz 850.000 MHz 150.000 kHz 849,00849 MHz -37.55 dBm -24.55 dB
824.000 MHz 839,000 MHz 100.000 kHz 825.23626 MHz 0.71 dém -29.29 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -43.81 dBm -30.81 dB
Y -r
)|
Il ( ) ) « e

Date: 21 APR.2021 20014:22

Date: 21 APR 2021 20:118.32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : Al116 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

S rum

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 db Mode Auto Sweep

Ref Level 24.50 dBm
SGL Count 100/100

Offset 4.50 de Mode Auto Sweep

Date: 21.APR.2021 2001555

Date: 21 APR 2021 20:20 46

@1 AvgPwr @1 AvgPwr
(T 5356 | SPURIGIE CHBEKABS PAES

20 dbifut Gheck ABS 20 asm = - -

Fihe BPURIOUS LINE ABS ba \ Line _§PURIOUS_| INE_ABS_| PA r

|
10 dam \ 10 dem J ‘\
o L 0 | \
-10 dam i \f -10di \J
SPURIOUS_LINE_ABS | ‘fﬂf '\,
-20 dBm mf ',]“ -20 dBm 4
-30 dBm !v L{ 20 e ﬂ[ lql\'\
-40 dem L. A— A f -40d HA !
/ sl U . \ UL A \
50 dBm AN ey | A P v LI ; W
r’. J LT Td e N 11 o ‘\_‘\ﬂ
domet _\'\I\l I Jl - 60 dBr
——
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit

815.000 MHz 823,000 MHz 100.000 kHz 818.96004 MHz -50.15 dBm -37.15 d& 834,000 MHz 849,000 MHz 100.000 kHz 843,18332 MHz 17,43 dém -12.57 dB

823.000 MHz 824,000 MHz 150,000 kHz 823.99251 MHz -25.67 dBm -12.67 d& 540.000 MHz 850.000 MHz 150.000 kHz 549.00549 MHz -24.81 dBm -11.81 dB

824.000 MHz 839,000 MHz 100.000 kHz 824 81668 MHz 17.29 dBm -12.71 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,93407 MHz -55.30 dBm -42.30 dB

- — — —
Il Ve ( 1 J ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 21 APR.2021 20015:05

Date: 21 APR 2021 20:20.00

N o
Spectrum =)/ ((spectrum
Ref Level 24.50 dbm  Offset 4.50 dB Mode Auto Sweep Ref Level 24.50 dbm  Offset 4.50 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imi | SPURIGIE CHBIEKABS_ PAES
o0 dliH"“" ¢heck U asm T
Line BPURIOUS LINE_ABS Line _$PURIOUS_) INE_ABS_| PABS
10 dBm 10 dBm
o 4B
od F«MMMMWW-W\AMMMWVW 0 L B T R NP N PN ]
-10 dém -1gd ’
SPURIOUS_LINE_ABS 1
-20 dBm t -2 dem: T
I \
-30 dem /} L.L Fode “\
40 dem _‘Mf Lo a "
IS
dBm -50 dBm
)
-60 dBm -60 dBm
70 dBm -70d
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -42.43 dBm -29.43 dB 834,000 MHz 843,000 MHz 100,000 kHz 83564086 MHz -0,46 dBm -30.46 db
823.000 MHz 824,000 MHz 150.000 kHz 823.92557 MHz -32.78 dém -19.78 dB 849,000 MHz 850.000 MHz 150.000 kHz 849,00649 MHz -39.12 dBm -26.12 dB
824.000 MHz 839,000 MHz 100.000 kHz £28.18831 MHz -0.24 dBm -30.24 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -45.05 dBm -32.05 dB
Y -r
)|
Il ( ) ) « e

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number
Report Issued Date
Report Version

: A117 of A205
: May 21, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe. ) m L
Ref Level 0.00 dBm Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-|_K PAES Limit fheck pafbs
-10 diAE —EPURIOUS LINE_ABS PASS 10 ddfE—$PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
1 !
-50 dBm [ . -50 dBm I -
-50 dBm 50 dBm—-
y .
70 dB 70 dB
80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 814.01924 MHz -64.56 dBm -51.56 dB 30.000 MHz 815,000 MHz 100.000 kHz 701,26562 MHz ~64.80 dBm -51.80 d&
860.000 MHz 1,000 GHz 100.000 kHz 942,30769 MHz -64.16 dBm -51.16 dB 860.000 MHz 1.000 GHz 100.000 kHz 929,16084 MHz -64.10 dBm -51.10 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.64859 GHz -46.31 dBm -33.31dB 1.000 GHz 3,000 GHz 1.000 MHz 1,67258 GHz -45.76 dBm -32.76 dB
3.000 GHz 7,000 GHz 1,000 MHz 692576 GHz -49.83 dam -36.83 de 3.000 GHz 7.000 GHz 1.000 MHz 6,98425 GHz -50.04 dém -37.04 de
7.000 GHz 9,000 GHz 1,000 MHz 8.79530 GHz -52.06 dBm -39.06 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.79530 GHz -51.86 dBm -38.86 dB
( | J - ( ] ) we
Date: 21.APR.2021 19:31:21 Date: 21,APR 2021 19:30:17
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dem Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
heck PABS
PURIOUS LINE ABS PABS
I
| SPURIOUS_LINE_ABS
-20 dém
-30 dBm
-40 dBm
-50 dém J — ] x
-60 dBm
M
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rahge Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 515.000 MHz 100,000 kHz B803.03473 MHz -64.52 dBm -51.52 dB
860.000 MHz 1.000 GHz 100.000 kHz 949,16084 MHz -64.32 dBm -51.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.11 dBm -33.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -50.11 dBm -37.11 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75931 GHz -51.99 dBm -38.99 dp
ST T
L JU J [ wa

Date: 21. APR.2021 19:29:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : Al118 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band

26 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = [ spectrum L
Ref Level 0.00 dBm Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PASS 10 ddfE—$PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
. p 1
-50 dBm -50 dBm
1 . e T i s ed I " L e ot e
-50 dBm i -50 dBm i
70 dB 70 dB
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 814.41154 MHz -64.72 dBm -51.72 de 30.000 MHz 815,000 MHz 100.000 kHz 807.74238 MHz ~64.95 dBm -51.95 d&
860.000 MHz 1,000 GHz 100.000 kHz 902.86713 MHz -64.15 dBm -51.15 dB 860.000 MHz 1.000 GHz 100.000 kHz 874,33566 MHz -64.30 dBm -51.30 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.64859 GHz -46.17 dBm -33.17 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,67058 GHz -46.00 dBm -33.00 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.99625 GHz -49.87 dam -36.87 de 3.000 GHz 7.000 GHz 1.000 MHz 6,99675 GHz -49.90 dém -36.90 de
7.000 GHz 9,000 GHz 1,000 MHz 8.77781 GHz -51.85 dBm -38.85 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.77081 GHz -52.15 dBm -39.15 dg
( | J [ - ( ] ) e we
Date: 21.APR.2021 19:46:47 Date: 21,APR 2021 19:46:22
Highest Channel / QPSK
Spectrum u?
Ref Level 0.00 dem Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit [illE:L.k PABS
ine PURIOUS LINE ABS PABS
-10 48R
| SPURIOUS_LINE_ABS
-20 dem
-30 dBm
-40 dBm
50 dBm I - - __ . —
-60 dem —
u
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rahge Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 515.000 MHz 100,000 kHz 702.21264 MHz -64.93 dBm -51.93 dB
860.000 MHz 1.000 GHz 100.000 kHz 898.39161 MHz -64.22 dBm -51.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.35 dBm -33.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -49.90 dBm -36.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76081 GHz -51.94 dBm -38.94 dp
\ig T
JU J q wa

Date: 21 APR.2021 19:45:56

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number 1 A119 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band

26 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = [ spectrum L
Ref Level 0.00 dBm Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PABS 10 ddfE—$PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
-30 dB -30 dB
-40 dBm -40 dBm
I |
-50 dBm -50 dBm —
| e e | s N adenity
-50 dBm 50 dBm—-
o
“70 dB 70 dBi
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 814.01924 MHz -64.33 dBm -51.33 dB 30.000 MHz 815,000 MHz 100.000 kHz 762,30410 MHz ~64.55 dBm -51.55 d&
860.000 MHz 1,000 GHz 100.000 kHz 861.60839 MHz -64.35 dém -51.35 dB 860.000 MHz 1.000 GHz 100.000 kHz 80181818 MHz -64.34 dBm -51.34 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.64909 GHz -45.46 dBm -32.46 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,66908 GHz -46.03 dBm -33.03 dB
3.000 GHz 7,000 GHz 1,000 MHz 6.98675 GHz -50.08 d&m -37.08 de 3.000 GHz 7.000 GHz 1.000 MHz 6,99025 GHz -50.04 dém -37.04 de
7.000 GHz 9,000 GHz 1,000 MHz 8.78830 GHz -52.01 dBm -39.01 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.77381 GHz -51.89 dBm -38.89 dB
( | J [ - ( ] ) e we
Date: 21.APR.2021 20:01:29 Date: 21,APR 2021 20:00:40
Highest Channel / QPSK
Spectrum u?
Ref Level 0.00 dem Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit [i'lE:L.k PAES
ine PURIOUS LINE ABS PABS
-10 48R
| SPURIOUS_LINE_ABS
-20 dem
-30 dBm
-40 dBm
-50 dém J .I._ P r
-60 dem —
"
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rahge Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 515.000 MHz 100,000 kHz 799,50400 MHz -64.55 dBm -51.55 dB
860.000 MHz 1.000 GHz 100.000 kHz 945,10490 MHz -64.32 dBm -51.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.32 dBm -33.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -49.98 dBm -36.98 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77381 GHz -51.87 dBm -38.87 dB
\ig T
JU J q wa

Date: 21 APR.2021 19:59:59

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A120 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = [ spectrum L
Ref Level 0.00 dBm Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PASS 10 ddfE—$PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
! T
-50 dBm -50 dBm
i~ e o e l L LS e e
50 dam—{— 50 dBm——
ol .
70 dB 70 dB
-80 dB -80 dB
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz £15.000 MHz 100.000 kHz 814.41154 MHz -62.91 dBm -49.91 dB 30.000 MHz 815,000 MHz 100.000 kHz 81441154 MHz ~64.71 dBm -51.71 d&
860.000 MHz 1,000 GHz 100.000 kHz 888.60140 MHz -64.27 dBm -51.27 dB 860.000 MHz 1.000 GHz 100.000 kHz 87517483 MHz -64.46 dBm -51.46 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.64959 GHz -45.78 dBm -32.78 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,66458 GHz -45.50 dBm -32.50 dB
3.000 GHz 7,000 GHz 1,000 MHz 699475 GHz -50.01 d&m -37.01 de 3.000 GHz 7.000 GHz 1.000 MHz 6,98925 GHz -49.78 dém -36.78 de
7.000 GHz 9,000 GHz 1,000 MHz 8.76431 GHz -52.06 dBm -39.06 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.75281 GHz -51.87 dBm -38.87 d&
( | J [ - ( ] ) e we
Date: 21.APR.2021 20:12:04 Date: 21,APR 2021 20:12:37
Highest Channel / QPSK
Spectrum u?
Ref Level 0.00 dem Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit [i'lE:L.k PAES
ine PURIOUS LINE ABS PABS
-10 48R
| SPURIOUS_LINE_ABS
-20 dem
-30 dBm
-40 dBm
-50 dém T -
I » by e SN
-60 dem —
u
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rahge Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 515.000 MHz 100,000 kHz 659.84383 MHz -64.61 dBm -51.61 dB
860.000 MHz 1.000 GHz 100.000 kHz 865.80420 MHz -64.30 dBm -51.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.51 dBm -32.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -49.99 dBm -36.99 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.78930 GHz -52.12 dBm -39.12 dB
\ig T
JU J q wa

Date: 21. APR.2021 20:12:02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number : A121 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG141508B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp ) = [ spectrum L
Ref Level 0.00 dBm Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1I||_-LK PAES Limit fheck pafbs
_10 MR EPURIOUS LINE_ABS PABS 10 ddfE—$PURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS
-20 dB -20 dBi
30 dB -30 dB
-40 dBm -40 dBm
! !
-50 dBm -50 dBm
i S | " et = e
50 dBm—y1t -50 dBm J’f
70 dB 70 dB
80 dB -80 dB
90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
30.000 MHz £15.000 MHz 100.000 kHz 813.62694 MHz -60.98 dBm -47.96 dB 30.000 MHz 815,000 MHz 100.000 kHz 81441154 MHz -63.09 dBm -50.09 d&
860.000 MHz 1,000 GHz 100.000 kHz 995.87413 MHz -64.32 dém -51.32 dB 860.000 MHz 1.000 GHz 100.000 kHz 872,79720 MHz -64.38 dBm -51.33 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.65009 GHz -45.94 dBm -32.94 dB 1.000 GHz 3,000 GHz 1.000 MHz 1,66008 GHz -45.79 dBm -32.79 dB
3.000 GHz 7,000 GHz 1,000 MHz 699775 GHz -49.58 dam -36.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 697775 GHz -49.84 dBm -36.84 de
7.000 GHz 9,000 GHz 1,000 MHz 8.77881 GHz -51.99 dém -38.99 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.77331 GHz -51.83 dbm -38.83 dB
( | J [ - ( ] ) e we
Date: 21.APR.2021 20:23:49 Date: 21,APR 2021 20:23:03
Highest Channel / QPSK
Spectrum u?
Ref Level 0.00 dem Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit [illE:L.k PABS
ine PURIOUS LINE ABS PABS
-10 48R
| SPURIOUS_LINE_ABS
-20 dem
-30 dBm
-40 dBm
50 dem ! — prer——
1 N S ———
-60 dem
IJ
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rahge Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 515.000 MHz 100,000 kHz 81362694 MHz -64.62 dBm -51.62 dB
860.000 MHz 1.000 GHz 100.000 kHz 948.60140 MHz -64.13 dBm -51.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -45.55 dBm -32.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -49.75 dBm -36.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.78830 GHz -51.81 dBm -38.81 dp
\ig T
JU J q wa

Date: 21 APR.2021 20:22:34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : IHDT56ZW1

Page Number 1 A122 of A205
Report Issued Date : May 21, 2021
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG141508B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 15MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0024
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0006
10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0007
20 Battery End Point 0.0006

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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saronas. FCC RF Test Report Report No. : FG141508B
LTE Band 41
Peak-to-Average Ratio
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.22 6.41 6.61 PASS
Sporton International (Kunshan) Inc. Page Number : Al24 of A205
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